yamato

Parts List

HIGHT SPEED OVERLOCK STITCH MACHINE

Z70008D-8

MODELS & DEVICES

Z7000SD-8 - Z7003SD-8 Z7016SD-8
Z7016SD-61 Z7020SD-8 Z7025SD-8
Z7120SD-8 Z7125SD-8

K2 B3 MT22

% YAMATO SEWING MACHINE MFG. 60,LT0.




AT SR AR 5k

AEH-SFEFIFLL 27020SD-YODF HEAKREIHRE .
ME14UTREETTENERMERE .
AZHSBRIFENRTARNE X IMEX TE .
EEIERR LT A SEREI R

SRR
[ 1 RRENEREGSEEL, ERREGERDPETHEEE
[ 1 AAIBEHSEBRIZLEMNTIK.
& XREX BRTAHSHEER, ERREHRPENT LEHZNE.

ITHEEREEEED
HINEITE, E&E1PARTS No. (ZEHSR3) (a0 6200066).
WITHSERN , FEHE4SBEEKE .

AEHSEIRZIZHEN, NERARMEMER. UKERmRAE, BEZITEM .

How to use this Parts List

The illustrations in this Parts List are drawn on the basis of Z7020SD-YDF.

The items from No.1 to No.13 relate to the standard model.

The items after No.14 relate to the submodel and device.

The dimiension of collar in this Parts List is shown as inside diameter X outside diameter X width.

Number beside connector shows size of joint.

Mark explanation
[ ] means this part is changed from the previous Parts List

Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part or model is newly added in this Parts List.

How to place an order for the parts

¢ When placing an order, please tell us Parts No. (e. g. 6200066).
Y For Air tube, please inform us of the part No. and the length.

This Parts List is subject to change for improvement without notice.



Contents

=P/

MISCELLANEOUS COVERS(1) HIXN—BR(T) 1
MISCELLANEOUS COVERS(2) HIR—BR(2) 2
MISCELLANEOUS COVERS(3) HIX—BER(3) 3
MISCELLANEOUS THREAD EYELETS RERER 4
MISCELLANEOUS CRANKSHAFT & BUSHINGS _Eiﬂ]&lﬁ?’“ﬂ’/:ﬁﬁf?ﬁ 5
NEEDLE BAR DRIVING MECHANISM Mg 6
KNIFE DRIVING MECHANISM X A 7
PRESSER FOOT MECHANISM BIfE 8
UPPER LOOPER DRIVING MECHANISM FIL— g 9
LOWER LOOPER DRIVING MECHANISM TIL—NEE 10
FEED DRIVING CONTROL MECHANISM AX U RAEHE 11
FEED DRIVING MECHANISM XU BB 12
LUBRICATING MECHANISM faimbE 13
Z7000SD-8 EXCLUSIVE PARTS Y7EFTILERSEE 14
Z7003SD-8, 7025SD-8 EXCLUSIVE PARTS BI7EFILEARE 15
Z7016SD-8 EXCLUSIVE PARTS BITETFILVERAEE 16
Z7016SD-61 EXCLUSIVE PARTS YI7ETILERARR 17
Z7120SD-8, 7125SD-8 EXCLUSIVE PARTS BI7EFIEASBE 18
K2 DEVICE(1) K2 %E(1) 19
K2 DEVICE(2) K2 &iE(2) 20
B3 DEVICE B3 XE 21
MT22 DEVICE(1) MT22%i&(1) 22
MT22 DEVICE(2) MT22 %i&E(2) 23
MICELLANEOUS SUPPORTING BOARD 2T IRE R 24
THREAD STAND RILA 25
WARNING LABEL BEEIRIL 26




Z7000SD-8



MISCELLANEOUS COVERS(1)
|

HNN—EFR(T)

1

RefNo Parts No. Description m A Amt. Req
1 6200066 Cloth Plate JOX7L—hk 1
2 6200302 Cloth Plate{Lower) 2AX7L—KT) 1
3 6200072 Rubber Cushion JOXTL—MNTEXE 1
4 001123 Washer Ty 3
5 000644 Spring Washer A7U T Ty 3
6 110045 Screw{(M4-0.7 X 12) kExy 3
7 6200070 Cloth Plate Eccentric Bushing IFxtryIvia 1
8 160001 Screw(M4-0.7 X 4) Exy 1
9 6200071 Collar{(4 x 9 x 6mm) T~ 1

10 003637 Screw(1/8-44 x 2.5) 1= 1
11 6200529 Cloth Plate Latch, C. Set BEEA L /X—(fR) 1
12 110073 Screw(M4-0.7 X 5) == 2
13 100001 Lock Nut AvoFwhk 1
14 110031 Stop Screw(M4-0.7 X 12) yENVAESY) 1
15 6200015 Qil Cap 1N Fvry T/ 1
16 6200016 O-ring(P28) ovvy 1
17 6200601 Top Cover EANR— 1
18 110016 Screw(M4-0.7 x 15) kxy 6
19 6200228 Top Cover Gasket EARAR=RyF> 1
20 6200172 Oil Reservoir Gasket HET /Ry F Y 1
21 6200309 Oil Reservoir AT 1
22 006816 Screw(1/4-24 X 8) xR 4
23 6200029 OilReservoirRubberCushion(Black-colored)  F5iR I A (B ) 3
24 6200033 OiReservoirRubberCushion(Green-colored)  BF#R I L (% &) 1
25

26 6200182 Qil Reservoir Positioning Bar ST EEE 4
27 300004 Washer A 4
28 120017 Screw(M5-0.8 X 15) i1=3 6
29 6100029 Drain Hole Seal Ny Fy 1
30 005075 Drain Hole Screw(3/8-24 X 8) SHIRFRY 1
31

32 6200512 Wind Guide Plate BENIR 1
33 110013 Screw(M4-0.7 x 8) kxy 2
34 300043 Washer A 2
35 6209401 Serial Number Plate WEI7L—bH 1
36 000726 Rivet 1E X8k 2
37 6200530 Cloth Plate Latch Holder REL/N—& 1
38 6200531 Cloth Plate Latch BRI L/~ 1
39 6200532 Cloth Plate Latch Spring BER L /\—/txK 1
40 170067 Screw(M5-0.8 X 6) Il 1

Z7000SD-8



Z7000SD-8



MISCELLANEOUS COVERS(2)
]

7 IN—Bf%(2)

2

RefNo Parts No. Description m B Amt. Req
1 6200465 Side Cover BIEAH/— 1
2 110013 Screw(M4-0.7 X 8) Exy 6
3
4 6200220 Eye Guard Holder ZAA—RIR 1
5 170032 Screw(M4-0.7 X 5) xRy 1
6 000010 Conical Spring Washer m/iRxT v 2
7 6200285 Eye Guard 7AH—-R 1
8 110076 Screw(M3-0.5 X 6) rkxry 2
9 000444 Washer Ty iy 2

10 6200225 Needle Bar Oil Defender AR b 1
11 110012 Screw(M4-0.7 X 5) ks 2
12 6200226 Needle Bar Qil Seal #HEY—I 1
13 190015 Screw(M14-2 X 6) Exry 2
14 6200227 Logo Plate OON—71% 1
15 110106 Screw(M4-0.7 X 8) =8 2
16
17
18
19 6200159 Front Cover Latch Spring BRI /X —F v FINFR 1
20 6200027 Front Cover Hook BIAF /=T v D 1
21 001203 Screw(9/64-40 X 4.5) =8 1
22 6200017 Front Cover Hinge Pin BT AN—EYIEY 1
23 003637 Screw(1/8-44 X 2.5) =87 2
24 6200073 Front Cover(Right) BB 78— 1
25 6200024 Front Cover Hinge Spring BIRF AN—E v IR 1
26 6200310 Front Cover Hinge HREFANR—bvY 1
27 6200156 Chip Guard(Openable) PEE K 1
28 110003 Screw(M3.5-0.6 x 6) TRy 2
29
30 @ ————- Threading Chart(See the Table) FolE VH(TRESR) ]
31 6200170 Front Cover Latch HIBEFANR—Z v F 1
32 110054 Screw(M3-05 X 3.5) Exy 2
Parts No.
Models Threading Chart
Z7000SD-8 390608
Z7003SD-8 390608
Z7016SD-8 390608
Z7016SD-61 390608
Z7020SD-8 390663
Z7025SD-8 320663
Z7120SD-8 390663
Z7125SD-8 390663

Z7000SD-8



Z7000SD-8



MISCELLANEOUS COVERS(3)
]

HI/IN—BE8fR(3)

3

RefNo Parts No. Description m 4 Amt. Req
1 6200075 Feed Mechanism Cover EY EAIN— 1
2 6200192 Feed Mechanism Cover Gasket EY EANR—RyF> 1
3 110048 Screw(M4-0.7 X 10) jl=) 5
4 6200077 Rubber Cushion 18 X FE () 1
5 6200212 O-ring(P52) ovvyo 1
6 6200211 Ball Bearing Holder N7V 7RI 1
7 110013 Screw(M4-0.7 x 8) ExRY 7
8 6200511 Fan Cover T7RIN— 1
9 110012 Screw(M4-0.7 X 5) =S 2

10 150004 Screw(M4-0.7 X 6) xRy 1
11 6200209 Seal Plug B 2
12 6200224 Pushbutton A=Y 1
13 6200171 Qil Seal A1 —IL 1
14 6100333 Retaining Ring AbyZUry 2
15 6200036 Pushbutton Spring Ty aiRy IR 1
16 330008 Seal Plug 55 1
17 330000 Seal Plug Bt 1
18 6200219 Fabric Guide Plate HEMNIR 1
19 110064 Screw(M4-0.7 X 8) xy 2
20 6200191 Tail Cover Gasket BHIR—/SyFY 1
21 6200076 Tail Cover ®BAN— 1
22 6200259 Seal Plug A 1
23 6200180 Ball Bearing Housing NOIVYT 1
24 6200181 Ball Bearing Housing Gasket INDIVTIRy FY 1
25 130003 Screw(M4-0.7 X 7.3) Exy 3

Z7000SD-8



Z7000SD-8



MISCELLANEOUS THREAD EYELETS
s

SRR

4

RefNo Parts No. Description m A Amt. Req
1 6200079 Thread Guide Plate HREAIR 1
2 110013 Screw(M4-0.7 X 8) IERY 2
3 6100056 Thread Tension Spring Cap FRAFNRRFY Y T(L) 4
4 6100057 Tension Spring Bushing FAFF vy rEYIEX 4
5 6200026 Lower Looper Thread Tension Spring T/L—/CGREABF/NR 1
6 6200019 Thread Tension Spring Retainer HRAFNRFY Y A(T) 4
7 000178 Felt )b 4
8 6100062 Tension Disc HRPFFI 8
9 000177 Felt bk 4

10 190016 Tension Post(Short) HRIBTEGE) 4
11 6200031 Tension Disc Eyelet RIATFERE 3
12 6100059 Upper Looper Thread Tension Spring LJL—/CREBF/INR 1
13 6100058 Needle Thread Tension Spring #HARBF/NR 1
14 6200025 Needle Thread Tension Spring #HARFF/INR 1
15 6200277 Tension Disc Eyeletfor Needle Thread $F##AFARE 1
16 6200447 Qil Container SP&>Y 1
17 6200448 Oil Container Plug S 1
18 310105 Felt SP7z)Lk 1
19 6200449 Felt Holder SPZxILNET 1
20 110013 Screw(M4-0.7 X 8) Exy 1
21 6200284 Needle Thread Eyelet Holder HREA TR 1
22 110001 Screw(M4-0.7 X 5.4) iI=7 4
23 6200276 Needle Thread Eyelet(Right) HRER) 1
24 006035 Screw(9/64-40 x 7) kxy 1
25 000644 Spring Washer A7V TTvyy 2
26 000322 Nut Fvhk 1
27 6200275 Needle Thread Eyelet(Left) #HRE () 1
28 6200521 Needle Thread Pull-off L) 1
29 110064 Screw(M4-0.7 X 7.5) xRy 1
30 000653 Knock Pin JSvoEy 1
31 6200466 Thread Retainer Plate Support INRFIR 1
32 6200467 Thread Retainer Plate /NFEFm 1
33 6200468 Thread Retainer Spring INERFM/AXR 1
34 170060 Screw(M2.5-045 X 4) xRy 1
35 6200565 Looper Crank Cover W=D S RN~ 1
36 110009 Screw(M4-0.7 X 8) IExRY 2
37 6100111 L ooper Driving Shaft Oil Seal I—IEA I — I 1
38 6200164 Spacer(Rubber) ANR—Y 1
39 6200464 Looper Thread Eyelet(Left) IW—ICRE(E) 1
40 130020 Screw(M4-0.7 X 8.3) IERY 1
41 6200586 Lower Looper Thread Eyelet TIL—IHRE 1
42 000014 Washer A 2
43 110036 Screw() xRy 1
44 6200589 Spacer ANR—1r 1
45 6200461 Upper Looper Thread Eyelet EiL—1XkE 1
46 110026 Screw(M3-0.5 X 6) kExy 1
47 6200587 Looper Holder Auxiliary Cover JL—IE®MBhA/N— 1
48 110054 Screw(M3-05 X 3.5) IExRY 2
49 6200023 Looper Thread Pipe HREIAT 2

Z7000SD-8



OOOOOOOOO



MISCELLANEOUS CRANKSHAFT & BUSHINGS

TWMEOTvyaEE b

Ref.No Parts No. Description m 4 Amt. Req
1 6200305 Machine Pulley TvvT7-1 1
2 160007 Screw(M6-1 X 6) Ry 6
3 6200477 Oil Cooling Fan BT 7Y 1
4 160001 Screw(M4-0.7 x 4) Txy 5
5 6200214 Wave Washer VAT 1
6 6200213 Mechanical Oil Shield ey - 1
7 6100622 Crankshaft Ball Bearing(Right) R=ILRF Y v T7(Hh) 1
8 6100127 Bearing Adapter NP T30 1
9 6200268 Oil Pump Driving Worm o — I 1

10 6200373 Crankshaft Bushing Ry va 1
11 6200270 Crankshaft A A7 AL AV 1
12 6200560 Pin HERRE Y 1
13

14 160027 Screw(M3-0.5 x 3) EERY 5
15 6200179 Crankshaft Ball Bearing(Left) R—=IRTF Y v T(E) 1
16 6200234 Crankshaft Bushing WTwa 1
17 6200083 UpperKnifeDrivingShaftBushing(Right) EXZXET v 1 (H) 1
18 6200238 Upper Knife « Feed Bar Driving Shaft Bushing L A X8 - #VUE T v 2 2
19 6200084 Upper Knife Driving Shaft Oil Seal EAXAREA ALY 1
20 6200244 Needle Bar Driving ShaftBushing{Right) $t&E7 7> V87T v a(f) 1
21 6200243 Needle Bar Driving Shaft Bushing(Left) $t¥s 0 S > 787w > a2 () 1
22 003636 Cap Screw(5/16-32 X 3.5) EXRY 1
23 000526 Gasket VAR 1
24

25 310109 Oil Wick pi: Y 1
26

27 6200241 UpperLooperDriving ShaftBushing(Front) _£JL—/ X817y 2 1 (§) 1
28 6200242 UpperLooperDriving ShaftBushing(Rear) EJL—/N#17 Y 3 1 (8) 1
29 6200132 Looper Driving Shaft Qil Seal W—IEA L= 1
30 6200239 Lower LooperDriving ShaftBushing{Front) TJL—JS& 7 v > 2 (&) 1
31 6200240 Lower Looper Driving Shaft Bushing(Rear) TIL—/N&# 7y ¥ 2 (&) 1
32 6200237 Feed Bar Driving Shaft Bushing(Left) 3%V~ v ¥ 1 (&) 1
33 6200259 Seal Plug Bt 1
34 6200081 Control Lever Shaft Bushing RUPBEEHLI/N—8 Ty 1

Z7000SD-8



Z7000SD-8



NEEDLE BAR DRIVING MECHANISM
- |

HHERE

6

Ref.No Parts No. Description m A Amt. Req
1 6200271 Needle Bar Driving Connecting Rod  #H&EOw R 1
2 120049 Screw(M4-0.7 X 16) = 2
3 6200088 Needle Bar Driving Connecting Rod Pin HEISVIEY 1
4 160002 Screw(M4-0.7 X 5) =3 1
5 6200187 Needle Bar Driving Lever $HEY S U 1
6 120006 Screw(M6-1 X 12) Exy 1
7 6200086 Collar{12 x 20 X 10mm) ho>— 1
8 160003 Screw(M5-0.8 X 5) xRy 2
9 6200307 Needle Bar Crank Arm, C. Set HET >0 (#8) 1

10 6200568 Needle Bar Driving Shaft HES SV O 1
11 6200085 Needle Bar Crank Arm HEI>V 1
12 300008 Washer AR ¢ 1
13 140003 Screw(M6-1 x 18) =S 1
14 6200087 Needle Bar Connecting Link gEY>Y 1
15 6200101 Needle Bar Connecting Link Pin HEYVIEY 2
16 310089 Qil Wick R 2
17 6200246 Needle Bar Connecting Bracket HEsia+ 1
18 110006 Screw(M3.5-0.6 X 10) FExy 1
19 160016 Screw(M4-0.7 X 4.5) Ry 2
20 6200245 Needle Bar & Needle Bar Bushing, C. Set &1 - ##7 v > 2 (1) 1
21 6209103 Needle Clamp(Y) gHiEX 1
22 @ Needle{System : DC X 1) &t 2
23 001900 Screw(1/8-44 x 2.5)[1/8-44 X 2.5] Ry 2
24 6200249 Stitch Plate Support Stay, C. Set FHARE & X T (f8) 1
25 6200250 Stitch Plate Support Stay HiRPAAXT 1
26 000035 Roll Pin a—jLey 1
27 110009 Screw(M4-0.7 x 8) Exy 6
28 6200153 Stitch Plate Support(Rear) HRENS & (8) 1
29 110001 Screw(M4-0.7 X 5.4) Fxy ' 1
30-1 6208030 Stitch Plate(Y5) iR 1
30-2 6208041 Stitch Plate(Y6) iR 1
31 005345 Screw(11/64-40 X 8.3) Exy 2
32 6200089 Stitch Plate Support(Front) SHRERA A (7) 1
33 110011 Screw(Mb-0.8 x 10) kxry 2
34 6100020 Rubber Cushion 18 X R 1
35 6209200 Needle Guard(Front) #=2 (30) 1
36 110002 Screw(M3-0.5 x 5) xRy 1
37 6200232 HR Unit, Complete Set HRZ&E (#8) 1
38 6100310 Tube Joint I THEF 1
39 6200090 Oil Tube(70mm}) ¥/ Z(70mm) 1
40 310005 Oil Wick SHS 1
41 6200155 HR Felt Holder HRZ =L b= 1
42 310001 HR Felt HRZ )Lk 1
43 6200157 HR Felt Holder Bracket, C. Set HREX{ A (f8) 1
44 6200158 HR Felt Holder Bracket HREXfd& 1
45 000393 Roll Pin Oo—-JLE> 1
46 110013 Screw(M4-0.7 X 8) Exy 1
47 320008 Fitting Stud(Short) BEWFRIL S (57) 1
48 000567 Seal Ny F> 1
49 6200296 HR Unit Bracket HREES 1

Z7000SD-8



Z7000SD-8



KNIFE DRIVING MECHANISM
]

X A8

=

RefNo Parts No. Description m & Amt. Req
1 6200590 Upper Knife Driving Connecting Rod E£XZXOv K 1
2 120049 Screw(M4-0.7 X 16) Ry 2
3 6100367 Driving Lever Pin AR 1
4 160002 Screw(M4-0.7 X b) Hat ) 1
5 6200093 Upper Knife Driving Lever A X 1
6 120006 Screw(M6-1 X 12) rExy 1
7 6200092 Collar(10 X 19 X Smm) Ho— 1
e} 160003 Screw{M5-0.8 x 5) kxy 2
9 6200251 Upper Knife Driving Shaft X X 1

10 6200095 Upper Knife Holder Positioner EAZRILTEY 1
11 6200094 Upper Knife Holder(Flat Type) EXZRILY(F) 1
12 110035 Screw(M4-0.7 x 10) xRy 1
13 6200022 Upper Knife(Flat Type) EXR(FE) 1
14 000532 Washer A 1
15 110004 Screw(M3-0.6 x 8) =) 1
16 6100017 Seal Plug S 1
17 6200222 Lower Knife Holder Spring Stop TARINRET 1
18 110012 Screw(M4-0.7 X b) Exy 3
19 6200100 Cloth Plate Rubber Cushion BEI L 1
20 6200221 Front Cover BiA/N— 1
21 110001 Screw(M4-0.7 x 5.4) Exy 2
22 180040 Cloth Plate Spring Pin NXZTEY 1
23 6200223 Lower Knife Holder Locking Plate TARAMEY 1EX 1
24 6200030 Lower Knife Holder Spring IR YVAES 1
25 6200096 Lower Knife Holder TARA 1
26 110046 Screw(M5-0.8 x 12) xR 1
27 000688 Guide Pin 1 REY 1
28 6200097 Lower Knife TAR 1
29 6200098 Lower Knife Clamp TAZXHFT 1
30 140014 Screw(M4-0.7 X 8) Exy 1

Z7000SD-8



Z7000SD-8



PRESSER FOOT MECHANISM
(U e

MITHE

8

RefNo Parts No. Description m B Amt. Req
1 190088 Adjusting Screw(M10-0.75 x 30) REIRY 1
2 100073 Lock Nut Ov2oZ7Fwvhk 1
3 6200469 Presser Spring IR 1
4 6200470 Presser Bar HIg 1
5 6200160 Presser Arm Positioning Guide Pin HIBEALY 1
6 340061 Pin (2 1
7 6200472 Presser Arm Stop i O AN 1
8 110012 Screw(M4-0.7 X 5) Exy 1
9 6200473 Presser Foot Release Lever FHET 1

10 6200474 Presser Foot Release Lever Spring FHET IR 1
11 170045 Screw(M4-0.7 X 5) =87 1
12 180001 Screw(M4-0.7 X 4.5) RRETRY 1
13 6200513 Presser Foot Lifter Lever WIS LIN— 1
14

15 170065 Screw(M8-1.25 X 10) =35 1
16 6200291 Presser Foot Lifter Lever Stop BB LIN—A v 1
17 120010 Screw(M6-1 X 10) =37 1
18 6200514 Presser Foot Lifter Lever Link BIHE T LIN=U>D 1
19 6200154 Presser Foot Shaft Collar HImho— 1
20 120017 Screw(M5-0.8 X 15) ji2=37 1
21 6200104 Intermediate Lever R TERL /N~ 1
22 110065 Stop Screw(M4-0.7 X 12) Ay FRY 1
23 100001 Lock Nut AvoF+vy bk 1
24 6200288 Presser Foot Lifter Lever Spring HWIBTL/IN—/Ix 1
25 6200082 Presser Foot Shaft Bushing HIgrv>a 1
26 160007 Screw(M6-1 X 6) xRy 1
27 6200527 Presser Arm, Complete Set 8 TR (48) 1
28 6200103 Presser Foot Shaft FTH 1
29 6200528 Presser Arm IR 1
30 6200106 Presser Arm Hinge Pin HIpE>IEY 1
31 160001 Screw(M4-0.7 X 4) Ry 1
32-1 6207004 Presser Foot, C. Set(Y5) T (4H) 1
32-2 6207044 Presser Foot, C. Set(Y8) T (#8) 1
33 6207001 Presser Foot Hinge BTy 1
34 110004 Screw(M3.5-0.6 X 8) I3 1
35 6207003 Presser Foot Half-stay EEER 1
36 110050 Screw(M3.5-0.6 X 4.5) Wy 1
37 6207002 Presser Foot(Lower) HI(T) 1
38 6200034 Thread Chain Guide EIRATR 1
39 004237 Screw(3/32-56 X 2.6) Ji=87) 1
40-1 6207005 Presser Foot Stitch Tongue(Y5) m 1
40-2 6207046 Presser Foot Stitch Tongue(Y6) M 1
41 6207000 Finger Guard T4 vHA-R 1
42 000444 Washer A 1
43 005036 Screw(1/8-44 X 5.6) i) 1
44 6200020 Thread Chain Cutting Knife FrxAVAvY 1
45 004097 Screw(3/32-56 X 4.2) jit=7) 1
46 6200471 Presser Bar, C. Set TR (HR) 1

Z7000SD-8



‘\

Z7000SD-8




UPPER LOOPER DRIVING MECHANISM
PRmR e e

EIL—NE8

9

RefNo Parts No. Description m A Amt. Req
1 6200188 Looper Driving Lever Connecting Rod JL—/tAv K 1
2 120049 Screw(M4-0.7 X 16) =% 5
3 6200080 Connecting Rod Swing-proof L EX 2
4 6200261 Upper Looper Driving Lever EIL—J e 1
5 120006 Screw(M6-1 x 12) =8 1
6 6200260 Looper Driving Shaft EIL—E 1
7 6200262 Driving Shaft Thrust Ring AZANIVYT 1
8 6200263 Driving Shaft Thrust Ring AZANYYYT 1
9 6200566 Collar ho— 1

10

11 6200286 Upper Looper Thread Pull-off EIL—inigy 1
12 110009 Screw(M4-0.7 X 8) xRy 1
13 6200580 Upper Looper Bar Crank Arm, C. Set  EJIL—/X7 5> 7 (1) 1
14 6200114 Upper Looper Bar Guide Bushing IW—IRERAZ I 1
15 6200110 Upper Looper Bar Guide Cover IL—IRERE 1
16 130001 Screw(M2.5-045 x 6) xRy 1
17 110071 Screw(M2.5-0.45 X 6) ExY 1
18 6200581 Upper Looper Bar Guide, Complete Set JL—IXEEA(FR) 1
19 6200111 Upper looper Bar Crank Arm ENN—=rRo>5>0 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) kxR 1
22 6200612 Upper Looper Bar Crank Arm Pin ooy 1
23 160002 Screw{M4-0.7 X 5) =3 1
24 310089 Oil Wick SHE 1
25 6200112 Upper Looper Bar JIVEIAN - 1
26 000629 Seal Plug B 1
27 6200611 Upper Looper Bar Guide JL—IXEA 1
28 310065 Oiling Felt 7zl 1
29 6209310 Upper Looper (for Needle Size #9~14) EIL—IREHBFEH#9~148) 1
30 210009 Screw(1/8-44 x 3.2) =) 1
31

32 120013 Screw(M6-1 X 15) Exy 2
33 6200169 Upper Looper Supplementary Thread Eyelet EJjL—/S#RBIRIE 1
34 6200463 Lower Looper Thread Pull-off TIL—ISRigY 1
35 000014 Washer Ty 1
36 110002 Screw(M3-0.5 X 5) IERY 1
37 6200585 Upper Looper Bar, C. Set JL—JCEE(HH) 1
38 6200613 Upper Looper Bar Guide Oil Seal FAN—Ib 1
39 6200614 Sponge FAAWI—WARY Y 1
40 6200588 Collar(10 X 16 X 6mm) - 1
41 003657 Screw(M4-0.7 X 3) JI= 1
42 6200453 Upper Looper Bar Guide Bushing Postioner{iZ& iR X ik 1
43 009746 Screw(M4-0.7 x 8) xRy 1
44 110001 Screw(M4-0.7 X 5.4) Txy 1

Z7000SD-8



Z7000SD-8



LOWER LOOPER DRIVING MECHANISM
|

TIL— /e

10

RefNo Parts No. Description m A Amt. Req
1 6200108 Looper Driving Lever Connecting Rod Jb—/{Ow R 1
2 120049 Screw(M4-0.7 X 16) Exy 4
3 6200080 Connecting Rod Swing-proof RLIEA 1
4 6200377 Lower Looper Driving Lever TIL—/ Xk 1
5 120006 Screw(M6-1 x 12) Exy 1
6 6200189 Driving Shaft Thrust Ring AZARNTL—K 1
7 6200092 Collar(10 X 19 X 9mm) n>— 1
8 160003 Screw(M5-0.8 X 5) xRy 3
9 6200109 Looper Driving Shaft JL—/\EH 1

10 6200107 Lower Looper Holder Arm TIL—IKE 1
11 300008 Washer WA 1
12 140002 Screw(M6-1 X 14) kxy 1
13 6200549 Thread Pull-off TIL—IRERE) 1
14 110009 Screw(M4-0.7 X 8) xRy 1
15 6209301 |.ower Looper TR 1
16 6209201 Needle Guard(Rear) #HZT(18) 1
17 110036 Screw(M3-0.5 x 6.5) 1= 8% 1
18 180014 Screwed Pin(M3-0.5 X 4.5) = 1
19 300106 Conical Spring Washer mRxT v v 1

Z7000SD-8






FEED DRIVING CONTROL MECHANISM
- " -

BIX U A EIE

11

RefNo Parts No. Description m A Amt. Req
1 6200254 Main Feed Bar Lever Bax L— 1
2 120006 Screw(M6-1 X 12) xy 4
3 6200119 Main Feed Bar Lever Pin ®wEYLNN—-EY 1
4 300000 Washer Ty 3
5 100002 Nut Fwv bk 1
6 000669 Washer Ty 2
7 6200263 Thrust Plate AZANTIL—h 1
8 6200038 Retaining Ring AbhyZFUvo 1
9 6100262 Main Feed Bar Connection gEUVIVY 1

10 6200118 Connection Bushing BEUDYITyva 1
11 140001 Screw(M5-05 X 12) Exy 1
12 6200127 Feed Bar, Complete Set BifRIx Y & (18) 1
13 6200184 Main Feed Bar ®BEVA 1
14 6200183 Differential Feed Bar AEVE 1
15 6200190 Differential Feed Bar Connection EEU YUYy 1
16 6200265 Connection Bushing VYo Tvya 1
17 140000 Screw(M5-05 X 15.5) Exy 1
18 6200255 Feed Bar Driving Shaft pr W i 1
19 6200256 Feed Bar Driving Shaft Lever B U i 1
20 6200142 Connecting Rod Pin rUOy REY 1
21 160007 Screw(M6-1 X 6) rExy 1
22 6200165 Differential Rocker, Complete Set Bk U B (HE) 1
23 6200166 Differential Rocker BixE ") e 1
24 6200167 Differential Regulating Slider A4 1
25 6200168 Differential Regulating Slider Cap A5 E& 1
26 110033 Screw(M3-0.5 X 6) +Exy 2
27 6200130 Differential Lever(Right), C. Set ZEL/N\—(H) () 1
28 6100255 Slider Link AZATIVY 1
29 6100343 Retaining Ring Ay ZUyy 1
30 6100360 Slider Link Pin A4V oY 1
31 6200125 Differential Lever(Right) ZEZHLN—(H) 1
32 6100235 Collar(10 x 17 X 8mm) ho— 1
33 160001 Screw(M4-0.7 X 4) Exry 2
34 000690 Spring Pin ATV TEY 1
35 6200123 Differential Lever Spring =L /N—/x 1
36 6100363 O-ring(P7) ouvy 1
37 6200126 Differential Lever(Left) =L /IN—(k) 1
38 000528 Washer Ty 1
39 000561 Conical Spring Washer mINRTy v 1
40 100000 Adjusting Nut EEE A 1
4] 190001 Adjusting Screw(M6-1x115,M45-05x4) FEIRY 1
42 6200131 Differential Feed Graduation ® U B 1
43 110016 Screw(M4-0.7 X 15) xRy 2
44 6100269 Differential Lever Stop ZHL/IN—X b/ 2
45 110017 Screw(M5-0.8 x 8) xRy 2

Z7000SD-8



12

Z7000SD-8



FEED DRIVING MECHANISM
o

=B

12

RefNo Parts No. Description m A Amt. Req
1 6200173 Feed Bar Guide Support RUEHARIR—-+ 1
2 110064 Screw(M4-0.7 x 8) rExy 4
3 110004 Screw(M35-06 X 8) rExy 6
4 6200174 Feed Bar Shield(Front) EUABY—ILED 1
5 6200175 Feed Bar Shield(Rear) EUBY—IL(E) 1
6 6200177 Feed Bar Shield Guide EVBEY—=ILAAR 1
7 6200178 Feed Bar Guide EUBHAR 2
8 6200176 Feed Bar Shield(Upper) EYEHY—I(E) 1
9 6200253 Feed Bar Guide Bushing RBUAHAIRTyoa 1

10 160007 Screw(M6-1 X 6) xRy 1
11 6200594 Feed Bar Block(Rear) Shaft B (1) B 1
12 120027 Screw(M4-0.7 X 25) Ry 1
13 6200140 Feed Bar Block(Rear) AR 1
14 6200593 Feed Bar Block(Rear) Lid ARRE 1
15 130002 Screw(M3-05 X 6) xRy 1
16 6200138 Feed Bar Block(Front) AR(ED) 1
17 6200141 Eccentric Pin Holder EUIFEVEVERMAS 1
18 6100366 Feed Dog Eccentric Pin EUIEFEVEY 1
19 6100281 Feed Dog Eccentric R’UTHEEY 1
20 6100282 Roller Bearing Z—RARFZYT 1
21 6200133 Feed Dog Driving Connecting Rod - XU Owvw R 1
22 6100284 Feed Dog Regulating Eccentric RURES I EY 1
23 180002 Screw(M3-0.5 X 4) rExy 2
24 110070 Screw(M3-0.5 X 6.3) xRy 1
25 6100285 Feed Dog Regulating Plate Spring EUAMT L — bRx 1
26 6100286 Feed Dog Regulating Plate EURSm 7L — bk 1
27 6200137 Feed Dog Regulating Gear ®REEF T 1
28 180003 Screw(M5-0.8 X 8) kxry 1
29 160003 Screw(M5-0.8 X 5) xRy 3
30-1 6209000 Differential Feed Dog(X4, X5, Y5) EIpE) 1
30-2 6209006 Differential Feed Dog(Y®6) XY 1
31 6209001 Main Feed Dog #BxY 1
32 6209002 Auxiliary Feed Dog haEY 1
33 110026 Screw(M3-0.5 x 6) kxy 1
34 6200257 Connecting Rod Cover =Dy KA 1
35 130003 Screw(M4-0.7 x 7.3) kXY 2
36 6200595 Collar(7 x 15 x 10mm) HNo— 1
37 160001 Screw(M4-0.7 x 25) jla ) 1

Z70008SD-8



o
[Te]

ﬂ k@fff@ - ___
4 \ |
i v o

B

33

<
()

Z7000SD-8



LUBRICATING MECHANISM
R

gk L

13

RefNo Parts No. Description m A Amt. Req
1 6200506 Qil Pump, Complete Set R 7 (18) 1
2 6200475 Worm Wheel DA —LRA =) 1
3 160001 Screw(M4-0.7 X 4) Exy 4
4 120049 Screw(M4-0.7 X 16) xRy 2
5 320009 Oil Tube Fitting Stud(Long)(M6-1) BEWMFRIL - (R) 1
6 000567 Seal Ny FY 1
7 6200507 Oil Tube, Complete Set R/ 7 (48) 1
8 6100310 Oil Tube Fitting One Way End FOE#RF 6
9 6100303 Qil Tube Clamp KRR 9

10 6200508 Oil Tube(4.6 X 64 X 220mm) by A S 1
11 320008 Oil Tube Fitting Stud(M6-1) EWFERIL b 5
12 6200509 Suction Tube, C. Set A/ 7 (#8) 1
13 6100308 Oil Tube Fitting Two Way mOE#RF 1
14 6200510 Oil Tube(4.6 X 6.4 X 242.5mm) sy A 1
15 6200206 Oil Filter EEE 1
16 6200518 Suction Pipe(Upper), C. Set WA/ (L) (f8) 1
17 6200519 Suction Tube(4 X 6 X 18mm) |AIA T 1
18 6200195 Suction Tube(2.5 X 4 X 60mm) BAINA T 1
19 6200196 Suction Pipe(Upper) BA A1 (L) 1
20 310073 Felt 7z ks 1
21 6200299 Oil Tube, Complete Set Y&/ -1 7 (1) 1
22 6200301 Qil Tube(4.6 X 64 X 320mm) p=pi A 1
23

24 6200451 Oil Pressure Regulating Valve, C. Set  sAEF(#H) 1
25 6200450 Oil Pressure Regulating Valve FEFHR 2
26 6200037 Oil Pressure Regulating Ball BER—ILF 1
27 6200028 Guide Pin H1REY 1
28 6200476 Spring 3 1
29 006861 Adjusting Screw(1/4-40 X 5) REIRY 1
30 000419 Nut Fwvhk 1
31 6500261 Qil Filter Cap AACNTANIFrYT 1
32 110045 Screw(M4-0.7 X 12) =S 3
33 6100370 O-ring(P42) ovuvy 1
34 6100296 Qil Filter FAINT4NLE 1
35 6100297 Filter Housing AANT 1 IILIBRE 1
36

37 6200248 Qil Pipe FAIWINAT 1
38

39 6200186 Qil Pipe, C. Set IR T (%) 1
40 6200185 Qil Pipe FAIWIRACT 1
41 000456 Seal Plug B 1
42 310090 Oil Wick B oY 1
43 6200074 Oil Sight Gauge FAANT = 1
44 6100363 O-ring(P7) ovuvs 1
45 110053 Screw(M6-1 X 8) =7 1
46 320012 Oil Tube Fitting Stud(1/4-40) EFMNIL B 1
47 6200597 Suction Tube, C. Set TRaA /A 7 (#8) 1
48 6200610 Oil Tube(4.6 X 64 X 15mm) 53 LVAE v 1
49 6200592 Felt SIS 1
50 320017 Oil Tube Fitting Stud(M6-1) EWRFMRIL b 1
51 160015 Screw(M6-1 X 6) xRy 1

Z7000SD-8



14
Z7000SD-8

Z7000SD-8



Z7000SD-8 E)‘(CLUSIVEV PARTS
|

YI7ETILERES

14

Ref.No Parts No. Description m B Amt. Req
1 6207025 Presser Foot, Complete Set(04) 0T (#8) 1
2 6207001 Presser Foot Hinge Hibvy 1
3 110004 Screw(M3.5-0.6 x 8) jl=87) 1
4 6207003 Presser Foot Half-stay FEER 1
5 110050 Screw(M3.5-0.6 X 4.5) kxy 1
8 6207026 Presser Foot(Lower) HI(T) 1
7 6207027 Presser Foot Stitch Tongue(0O4) m 1
8 6207000 Finger Guard T4 VHA—-R 1
9 005036 Screw(1/8-44 X 56) Ry 3

10 6201000 Cloth Plate JAOXTL—bk 1
11 6201001 Cloth Plate(Lower) JOX7L—KTF) 1
12 6201002 Rubber Cushion JOXTL—MT)EARE 1
13 6201017 Pin > 1
14 6208004 Stitch Plate(04) iR 1
15 6209009 Differential Feed Dog alxY 1
16 6209010 Main Feed Dog #Bxy 1
17 6209302 Upper Looper EIL—i% 1
18 6201003 Blind Hemming Guide, C. Set #E5| EH () 1
19 6201004 Overhanging Guide Hinge, C. Set ER (¥8) 1
20 6201005 Hemming Positioner EERAE A 1
21 000533 Washer A 1
22 007006 Screw(9/64-40 X 4) kxY 1
23 6201006 Blind-Hemming Edge Guide, C. Set 5| EFHA (18) 1
24 6201007 Blind-Hemming Edge Guide wEIERE 1
25 009624 Screw(1/8-44 X 5.3) IRy 1
26 6201008 Swing-out Lever RAVITTFIRLI— 1
27 004150 Screw(11/64-40 X 5.2) xRy 1
28 000172 Conical Spring Washer MR Ty o+ 1
29 000334 Nut Fwv bk 1
30 6201009 Overhanging Guide Hinge Stop EFRA kv 1
31 001331 Screw(9/64-40 x 3.8) Exy 1
32 6201010 Swing-out Lever Holder RA I T7 I 5 LIR—E{IE 1
33 6201011 Swing-out Lever Stop ARA VT T INLIR—=X /¢ ]
34 6201012 Edge Guide Positioning Pin EREEL Y 2
35 6201013 Positioning Pin Holder Spring EHREEE BI/AX 2
36 001225 Screw(1/8-44 X 2.8) =% 1
37 001196 Screw(1/8-44 X 6) Exy 3
38 6201014 Edge Guide Adjusting Holder #E5|AEE 1
39 004106 Screw(9/64-40 X 6.5) i) 2
40 007619 Screw(9/64-40 X 6.3) xRy 1
41 6201015 Adjusting Screw Guide Piece BEIRIAAR 1
42 006444 Adjusting Screw(1/8-44 % 12.9) FERY 1
43 6201016 Edge Guide Adjusting Holder Cover  #E5|5REAZE 1
44 110047 Screw(M4-0.7 X 10) = 2

Z7000SD-8



15
Z7003SD-8, 7025SD-8

Z7003SD-04-8

Z70255D-Y5-8, Y6-8

16-1

Z7000SD-8



Z7003SD-8, 7025SD-8 EXCLUSIVE PARTS
e

Y7 ETILEREM®

15

RefNo Parts No. Description m 4 Amt. Req
1 6207043 Presser Foot, C. Set(04) T (FB) 1
2 6207001 Presser Foot Hinge HIb>Y 1
3 110004 Screw(M3.5-0.6 X 8) ExyY 1
4 6207002 Presser Foot({Lower) #I(T) 1
5 6207045 Presser Foot Stitch Tongue(0O4) M 1
6 6207000 Finger Guard 74V AHA-R 1
7 000444 Washer Tyy 1
8 005036 Screw(1/8-44 X 5.6) Exy 1
9 6200034 Thread Chain Guide ERAAR 1

10 004237 Screw(3/32-56 X 2.6) xRy 1
11 6207003 Presser Foot Half-stay H¥EER 1
12 110050 Screw(M3.5-0.6 X 4.5) xy 1
13 6208042 Stitch Plate(O4) #Hix 1
14 6209302 Upper Looper =X 1
15 6201017 Pin ¥y 1
16-1 6207020 Presser Foot, C. Set(Y5) I (#8) 1
16-2 6207021 Presser Foot, C. Set(Y6) T (f8) 1
17 6207019 Presser Foot(Lower) HI(T) 1
18-1 6207017 Presser Foot Stitch Tongue(Y5) m 1
18-2 6207022 Presser Foot Stitch Tongue(Y6) m 1
19 6207018 Presser Foot Tape Guide BIF—7HIR 1
20 001230 Screw(3/32-56 x 3.8) =8 1
21 6200375 Tape Guide(Upper) T—THA R(E) 1
22 110012 Screw(M4-0.7 X 5) = 2
23 000538 Washer Ty 2

Z7000SDb-8



16
Z7016SD-8

EXTRA PARTS
22
23 ’ g_s ?29
i
Qs B
A

Z7000SD-8



Z7016SD-8 EXCLUSIVE PARTS
-

Y7 ETINERAE®

16

RefNo Parts No. Description m A Amt. Req
1 6207073 Presser Foot, C. Set(02) T (fR) 1
2 6207001 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 X 8) rExy 1
4 6207003 Presser Foot Half-stay FEER 1
5 110050 Screw(M3.5-0.6 X 4.5) xRy 1
6 6207089 Presser Foot (Lower) FI(T) 1
7 6200034 Thread Chain Guide ERAAIR 1
8 004237 Screw(3/32-56 X 2.6) Exry 1
9 6207072 Presser Foot Stitch Tongue m 1

10 6207112 Finger Guard TAVHA—R 1
11 005036 Screw(1/8-44 X 5.6) xRy 1
12 6208035 Stitch Plate, C. Set(02) £ (48) 1
13 6208034 Stitch Plate(02) £k 1
14 6208023 Stitch Plate Tongue kM 1
15 004182 Screw(3/32-56 X 2.5) 1Ry 1
16 6209302 Upper Looper EIL—R 1
17 6201017 Pin ey 1
18 180002 Screw(M3-05 X 4) xRy 2
19 6209031 Differential Feed Dog Elipr) 1
20 6209032 Main Feed Dog #wx 1
21 6209013 Auxiliary Feed Dog INERY 1
22 6207029 Presser Foot, C. Set(02) T (48) 1
23 6207055 Presser Foot Hinge HIbE>Y 1
24 6207030 Presser Foot(Lower) FI(T) 1
25 6207031 Presser Foot Hinge Spring HTEYI/NNX 1
26 004131 Screw(1/8-44 X 6) Ry 1
27 6207032 Thread Chain Guide ERACR 1
28 6207033 Presser Foot Stitch Tongue n 1
29 004138 Screw(1/8-44 x 5) xRy 1
30 6208005 Stitch Plate, Complete Set ik (18) 1
31 6208006 Stitch Plate A 1
32 6208007 Stitch Plate Tongue HRM 1
33 004204 Screw(3/32-100 x 2.2) kxy 1
34 6208008 Stitch Plate Tongue Stop FHRMR kv /X 1
35 001228 Screw(3/32-56 x 3.2) xRy 1
36 000933 Rubber Cushion(Medium) 18 A BE(ch) 1
37 300040 Washer A 1
38 6209012 Main Feed Dog(with Rubber Face) BxY(TLZEY) 1
39 6209011 DifferentialFeedDog(withRubberFace) BRE L (T L3EY) 1
40 000932 Rubber Cushion(Large) 18 A FE(K) 1
47 6201020 Lower Knife Holder TARE 1
42 6201019 Upper Knife Holder EXZWRILY 1
43 6201018 Upper Knife EXZ 1

Z7000SD-8



17

Z7016SD-61

10

=

~
—

Z7000SD-8



Z7016SD-61 EXCLUSIVE PARTS
|

T7ETIERTS

17

Ref.No Parts No. Description m 4 Amt. Req
1 6207073 Presser Foot, Complete Set(02, 03) T (%) 1
2 6207001 Presser Foot Hinge BIeyy 1
3 110004 Screw(M3.5-0.6 X 8) R 1
4 6207003 Presser Foot Half-stay FEEH 1
5 110050 Screw(M3.5-0.6 X 4.5) ERY 1
6 6207089 Presser Foot{Lower) HI(T) 1
7 6200034 Thread Chain Guide EIRAAR 1
8 004237 Screw(3/32-56 X 2.6) Ry 1
9 6207072 Presser Foot Stitch Tongue m 1

10 6207112 Finger Guard T4 HA—R 1
11 005036 Screw(1/8-44 X 5.6) rxy 1
12-1 6208023 Stitch Plate, Complete Set(02) #HR () 1
12-2 6208018 Stitch Plate, Complete Set(O3) #HiR () 1
13 6208019 Stitch Plate #HR 1
14-1 6208022 Stitch Plate Tongue(02) #irJm 1
14-2 6208020 Stitch Plate Tongue(O3) iR m 1
15 004182 Screw(3/32-56 x 2.5) XY 1
16 6209023 Differential Feed Dog [z 1Pz 1
17 6201017 Pin v 1
18 180002 Screw(M3-0.5 X 4) IRy 2

Z7000SD-8



18
Z7120SD-8, 7125SD-8

Z7000SD-8



Z71208D-8, 7125SD-8 EXCLUSIVE PARTS
e

Y7 ETIERES

18

RefNo Parts No. Description m A Amt. Req
1 6200058 Needle Bar Driving Lever #HiEo Sy R 1
2 6200134 Crankshaft Ty Tk 1
3 6200135 Needle Thread Pull-off FRIEY 1
4
5 6200136 Upper Knife Holder(Flat Type) EXZXRIVTCE) 1
6 6200308 Upper Knife(Flat Type) EAX(E) 1
7 6100058 Tension Spring(Needle) RIAFNREHR) 1
8 6200128 Eye Guard Spacer FAT—RAR—Y 1
9 100001 Nut PANAN 1
10 6200091 Upper Knife Driving Connecting Rod EXXOv K 1
11 6200455 Upper Looper Driving Lever IL—XEh 1
12 6200488 Driving Shaft Thrust Ring AZZANYVT 1
13 6200108 Looper Driving Lever Connecting Rod JL—/{0Ov K 1
14-1 6208000 Stitch Plate(Y5) Bk 1
14-2 6208002 Stitch Plate(Y6) #HR 1
14-3 6208014 Stitch Plate(Y7) #HiR 1
14-4 6208016 Stitch Plate(Y8) #iR 1
15 6209304 Upper Looper EIL—N 1
16 6200457 Lower Looper Driving Lever T —J e g 1
17 6200517 Driving Shaft Thrust Ring AZANIVT 1
18-1 6207044 Presser Foot, C. Set(Y5, Y6) BIH#E) 1
18-2 6207063 Presser Foot, C. Set(Y7) I (48) 1
18-3 6207067 Presser Foot, C. Set(Y8) I (H) 1
19 6207001 Presser Foot Hinge HIeyvy 1
20 110004 Screw(M3.5-0.6 X 8) xRy 1
21 6207003 Presser Foot Half-stay *EEH 1
22 110050 Screw{M3.5-0.6 X 4.5) Y 1
23 6207002 Presser Foot (Lower) BI(T) 1
24 6200034 Thread Chain Guide TR R 1
25 004237 Screw(3/32-56 X 2.6) Exy 1
26-1 6207046 Presser Foot Stitch Tongue(Y5, Y6) m 1
26-2 6207058 Presser Foot Stitch Tongue(Y7) M 1
26-3 6207070 Presser Foot Stitch Tongue(Y8) m 1
27 6207018 Finger Guard T4 VHA—R 1
28 000444 Washer A 1
29 005036 Screw(1/8-44 X 5.6) xRy 1
30-1 6207021 Presser Foot, C. Set(Y5, Y6) BT (#8) 1
30-2 6207059 Presser Foot, C. Set(Y7) I (f8) 1
31 6207019 Presser Foot (Lower) BI(T) 1
32-1 6207022 Presser Foot Stitch Tongue(Y5, Y6) m 1
32-2 6207056 Presser Foot Stitch Tongue(Y7) I 1
33 6207018 Presser Foot Tape Guide BIF—7HAR 1
34 001230 Screw(3/32-56 x 3.8) Xy 1
35 6200375 Tape Guide(Upper) F—77H4 R(L) 1
36 110012 Screw(M4-0.7 X 5) xRy 2
37 000538 Washer A 2
38 6208026 Adjustable Stitch Tongue #“Er=lm 1
39 110064 Screw(M4-0.7 X 8) IExRY 2

Z7000SD-8



19
K2 DEVICE(1)

1

Z7000SD-8



K2 DEVICE(T1)
]

K2 xiE(1)

19

Ref.No Parts No. Description m A Amt. Req
1 6201021 K2 Device, Complete Set K24:E (#8) 1
2 6201022 Suction Pipe, Complete Set A () 1
3 6201023 Suction Pipe A E A 1
4 310017 Oil Wick bisPiY 1
5 000755 Oil Wick Pin IEXEY 1
6 6201024 Suction Pipe Cover BoAE S /8— 1
7 004237 Screw(3/32-56 x 2.6) Ry 1
8 004404 Screw(3/32-56 X 5.1) ks 2
9 6201025 Upper Trimming Knife EX 1

10 004131 Screw(1/8-44 X 6) Ry 1
11 004139 Screw(3/32-56 X 3) ExRY 2
12 6201026 Lower Trimming Knife Holder Pin THAXFEY 1
13 6201027 Lower Trimming Knife ™A 1
14 004236 Screw(3/32-56 X 4.2) xRy 1
15 6201040 Lower Trimming Knife Driving Plate  TXEKENMR 1
16 6201041 Spring Sleeve TRNRRRAY—=T 1
17 6201042 Lower Trimming Knife Pushing Spring THREZ/\X 1
18 6201043 Spring Protect Washer TRNRRTv 2y 1
19 6201044 Washer WA o 1
20 6201045 Air Shield Rubber BRREIRALE T A 1
21 007623 Screw(9/64-40 X 5.3) IR 2
22 6201046 Lower Trimming Knife Guide Support TXH 1 RERNG& 1
23 110006 Screw(M3.5-0.6 x 10) R 1
24 6201047 Lower Trimming Knife Guide THAAALR 1
25 270001 Screw(1/8-44 x 3) xRy ]
26 6201048 Suction Power Control, C. Set 5| SRS () 1
27 6201039 Suction Power Control Tube(lnner) I EImaE=EES= 1
28 6201049 Suction Power Control Tube XS HREE 1
29 001892 Screw(1/8-44 x 2.9) xRy 1
30 6201050 Nylon Hose WalFa—7 1
31 6201051 Cloth Plate Spacer JOXTL—KAR—1 1
32 110042 Screw(M35-0.6 x 4) Wz 2
33 6201052 Suction Pipe Support BAERA A 1

Z7000SD-8



20

K2 DEVICE(2)

Z7020SD-Y5-8/K2, Y6-8/K2

Z7003SD-04-8/K2

Z7125SD-Y5-8/K2

Z7000SD-8



K2 DEVICE(2)

RefNo Parts No. Description m & Amt. Req
1 6207054 Presser Foot, C. Set(04) AT (R) 1
2 6207001 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-0.6 x 8) =87 1
4 6207002 Presser Foot (Lower) HWI(T) ]
5 6207045 Presser Foot Stitch Tongue(O4) m 1
6 6207000 Finger Guard T4 VHA-R 1
7 000444 Washer WA o 1
8 005036 Screw(1/8-44 x 5.6) =% 1
9 6207047 Thread Chain Guide AR 1

10 004237 Screw(3/32-56 X 2.6) =8 1
11 6207003 Presser Foot Half-stay ¥EEH 1
12 110050 Screw(M3.5-0.6 x 4.5) = 1
13-1 6207048 Presser Foot, C. Set(Y5) T (HE) 1
13-2 6207049 Presser Foot, C. Set(Y6) 0L (f8) 1
14-1 6207005 Presser Foot Stitch Tongue(Y5) M 1
14-2 6207046 Presser Foot Stitch Tongue(Y6) m 1
15 6207097 Presser Foot, C. Set(Y5) I (HE) 1
16 6207108 Presser Foot(Lower) HI(T) 1
17 6207017 Presser Foot Stitch Tongue(Y5) JI 1
18 6207018 Presser Foot Tape Guide BWIF—7HA4R 1
19 001230 Screw(3/32-56 x 3.8) Exy 1

Z70005D-8



21
B3 DEVICE

1

Z7000SD-8



B3 DEVICE B3 % B 21
-
RefNo Parts No. Description m A Amt, Req
1 6201054 B3 Device, C. Set B3 £5E (#A) 1
2 6201037 Back Tack Cutting Unit ZEIRY) ) SEE (1E) 1
3 6201028 Thread Chain Cutting Knife Holder HEfTE 1
4 6201053 Thread Chain Cutting Knife H 1
5 6201029 Thread Chain Cutting Knife Holder Spacer X ERf+& A R—1 1
6 003637 Screw(1/8-44 X 2.5) IERY 2
7 004205 Screw(11/64-40 x 18) Exy 1
8 6201036 Thread Chain Holder ER|RT 1
9-1 6201035 Thread Chain Holder Spring(Standard) Z=Igif T/\X (12%E) 1
9-2 6201034 Thread Chain Holder Spring(with Stronger Pressure) ZEER#8 T /UK (/AR ERLY) 1
10 000361 Adjusting Nut PR T/CKEBEF v ~ 2
11 000535 Washer Ty ¥y 1
12 110044 Screw(M3-0.6 x 14) xRS 1
13 6201033 Cloth Plate JORTL—h 1
14 6201030 Synchronizer Positioning Pin Ry arEy 1
15 110009 Screw(M4-0.7 x 8) xRy 1
16 6200552 Synchronizer Cushion RyvarEvyovyay 1
17 6207052 Presser Foot, C. Set(04) AT 1
18 6207001 Presser Foot Hinge HILkeyy 1
19 110004 Screw(M4-0.7 X 8) IR 1
20 6207002 Presser Foot(Lower) HI(T) 1
21 6207053 Presser Foot Stitch Tongue(O4) I 1
22 6207000 Finger Guard ZAVHA—R 1
23 000444 Washer vy 1
24 005036 Screw(1/8-44 X 5.6) IRy 1
25 6200034 Thread Chain Guide IR R 1
26 004237 Screw(3/32-56 x 1.7) Txy 1
27 6207003 Presser Foot Half-stay FEER 1
28 110050 Screw(M3.5-0.6 X 4.5) IExRY 1
29 6208013 Stitch Plate(04) ik 1
30 6209015 Differential Feed Dog Arxy 1
31 6209016 Main Feed Dog #’xl 1

Z7000SD-8



22
MT22 DEVICE(T)

©

Z27000SD-8



MT22 DEVICE(1)

MT22 & i&E (1)

22

Ref.No Parts No. Description m Amt. Req
1 6201175 Solenoid Cover Vi /A RAN— 1
2 006233 Screw(M3-05 X 5) IExRY 2
3 6201169 Solenoid vL /AR 1
4 000206 Nut PN 2
5 6201171 Solenoid Holder VL /4 RRfAE 1
6 009976 Screw(M6-1 X 15) kxy 2
7 340003 Pin NRRE|TEY 1
8 6201174 Drive Gear X+ v 1
9 009749 Screw(M4-0.7 X 16) xy 1

10 000339 Nut Fwv k 1
11 006638 Screw(5/32-40 x 9.5) xRy 1
12 6201172 Solenoid Spring V0L /ARIR 1
13 6201179 Trimming Device C. Set AREE () 1
14 6201173 Driven Gear XY 1
15 160001 Screw(M4-0.7 X 10) =) 2
16 6201178 Upper Knife Holder EXXE 1
17 110039 Screw(M3.5-0.6 x 10) Txy 1
18 300050 Spring Washer RIY T Ty 1
19 000532 Washer Ty 1
20 6200516 Upper Knife Rubber Cushion EXRT Yy ay 1
21 6201166 Lower Knife TAX 1
22 6201167 Lower Knife Fabric Guide TAXMEA 1
23 001230 Screw(3/32-56 x 3.8) IERY 2
24 6201177 Fabric Guide(Finger guard) wHAR 1
25 004404 Screw(3/32-56 x 5.1) xRy 1
26 6201170 Upper Knife EXAR 1
27 6201164 Collar(6 x 9 x 5mm) 77— 1
28 003637 Screw(1/8-44 x 2.5) xRy 1
29 6201165 Upper Knife Spring EXZINE 1
30 6201176 Upper Knife Holder Fixing Block EXAREEE 1
31 004358 Screw(9/64-40 X 5.6) IERY 2
32 6201063 Trimming Device Support A ZEBEIIR 1
33 009748 Screw(M4-0.7 X 12) xRy 1
34 000644 Spring Washer ATV T Iv oy 1
35 000665 Washer A 1
36 009976 Screw(M6-1 X 15) Exy 1
37 000661 Spring Washer RV Ty 1
38 000425 Washer Ty 1
39 6201185 Cloth Plate Spacer JAOATL—KhAR—Y 1
40 110042 Screw(M3.5-0.6 x 4) IERY 2

Z7000SD-8



23

MT22 DEVICE(2)
3

Z7000SD-8



MT22 DEVICE(2)

MT22 & & (2)

23

Ref.No Parts No. Description m A Amt. Req
1 6201183 Manual Switch, C. Set AA vy F(#8) 1
2 6201187 Switch Support Ay FEAR 1
3 180025 Screw(M4-0.7 X 4.5) LRy 1
4 110106 Screw(M4-0.7 x 8) Ry 2
5 6201182 Switch AT YF 1
6 6201186 Switch Cover RAAwFHIN— 1
7 009993 Screw(M3-0.6 X 16) xRy 1
8 6201157 Cord Bushing d—KR7vy¥a 1
9 009995 Screw(M3-0.6 x 5) xy 1

10 6201180 Manual Switch Plate A1y FIR 1
11 000002 Spring Washer ATV T Ty 1
12 000488 Nut Fvhk 1
13 6201181 Cord Clamp(3.4-2N) dA—-Ros5>7 2
14 110012 Screw(M4-0.7 X 5) 1= 2
15 6201184 Control Box, C. Set HHIfESEE (HE) 1
16 6101118 Control Stay Ry 7 AT A 2
17 006905 Wood Screw(® 5.1 X 5) ARy 6

Z7000SD-8



Z70008D-8



MICELLANEOUS SUPPORTING BOARD
SRR e e e e

2T RER

24

Ref.No Parts No. Description m A Amt. Req
1 6200303 Belt Cover NIV~ AIIR— 1
2 110015 Screw(M4-0.7 x 25) TRy 2
3 6200304 Supplementary Belt Cover ~NIL B 8 — 1
4 110013 Screw(M4-0.7 X 8) Exy 2
5 6200148 Supporting Board SR 1
6 000070 Hanging Nut RUFY 4
7 009861 Hanging Bolt BUMILK 4
8 6200210 Spacer(15mm) ZTIRANR— 4
9 6101005 Spacer(5mm)(See the below) ZTRAR—H(TRER) 4

10 6100326 Supporting Board Rubber Cushion SR T LR 8
11 000162 Washer Ty 4
12 000016 Nut Fvhk 8
13 6200152 Chute(Upper) Support Y a— b ()R 1
14 005624 Screw(M4-0.7 % 10) xRy 4
15 6200146 Chute(Upper) Ya—h(k) 1
16 6200147 Chute(Lower) Ya—K(F) 1
17 6200151 Chip Receiver VEZYT 1
18 350007 Wood Screw(¢ 3.5 x 16) ARy 2
19 6200524 Edge Guide Holder ERES& 1
20 110035 Screw(M4-0.7 X 10) jI=$7) 2
21 110009 Screw(M4-0.7 X 8) xRy 1
22 000665 Washer Ao 1

Note : Not necessary when the thickness of Table is 45mm.
) F =T NDOEI4A5mmD & X ITARE,

Z7000SD-8



25

Z7000SD-8



THREAD STAND

RIUAB

25

RefNo Parts No. Description m % Amt. Req
1 6802629 Thread Stand, C. Set(4 Spools Type) HRIZI&H)(44:4A) 1
2 6802601 Column Cap AZLFv v/ 1
3 6802602 Column Pipe(Upper) AZ LA (L) 1
4 6802603 Thread Guide Holder(Large) 4 KRRV (R) 1
5 911002 Screw(M4-0.7 X 20} =89 1
6 911001 Screw(M4-0.7 X 12) 1y 3
7 910001 Nut +v bk 4
8 6802604 Column Pipe Connector AT LI THF 1
9 911006 Screw(M5-0.8 X 13) Exy 2

10 910000 Nut Fv bk 6
11 6802605 Column Pipe{Lower) ASLICF(T) 1
12 930052 Washer Ty 1
13 930053 Spring Washer RATIVTIy oy 1
14 910003 Nut(M16-1.5) Fv bk 1
15 6802606 Thread Hanger(2 Spools Type) ALy RIANVHRERAE) 4
16

17 6802608 Thread Eyelet ALk 4
18 6802609 Thread Hanger Holder ZLw RN HEF 4
19 911060 Screw(M6-1 X 15) kY 4
20 6802610 Thread Guide Arm HART—L 1
21 6802611 Thread Guide Holder(Small) HA RIRILF (M) 1
22 6802612 Thread Guide(5 Spools Type) ALy RAA RBEELKE) 1
23 6802613 Spool Cushion ART7=IVovz> 4
24 6802614 Spool Pin A7 — )L 4
25 6802615 Spool Mat A7—=IX vy b 4
26 6802616 Spool Seat Disc Z4om 4
27 930055 Spring Washer AZVVTTvv 4

Z7000SD-8



26

WARNING LABEL EEH X)L

o}

o
>
c
—
o
=

Bm
R
et

LABFL Parts No. Description
NV AR REE
390220 |SAFETY INSTRUCTON LABEL
]
S
[Aszrez] con - ERnsL 24
A DANGER EBEAAyF = T:jﬁ%\
581> ThoEITHIE, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power YA
supply and wait BETENIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ANL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BEZARERR L
EYE QUARD : TAKE CARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUTION TRV
CAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

EmbE I




Yjamato

VAMATO SEWING MACHINE

YAMATO SEWING MACHINE (NINGBO) CO., LTD.
No.641, WEST HENGSHAN ROAD, ECONOMIC
& TECHNICAL DEVELOPMENT ZONE, BEILUN,
NINGBO, P.R.CHINA, P.C. 315800
Tel. +86-574-8680-0888
Fax. +86-574-8680-0555

P/N 6810010(P)

No. 1 Edited in 2007.6
(Z7000SD-8) Printed in Japan 2007.6.1H®



	目次
	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVERS(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THAESD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS CRANKSHAFT & BUSHINGS
	[P5]   主軸及びブッシュ関係
	[P6]   NEEDLE BAR DRIVING MACHANISM
	[P6]   針棒機構
	[P7]   KNIFE DRIVING MECHANISM
	[P7]   メス機構
	[P8]   PRESER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   UPPER LOOPER DRIVING MECHANISM
	[P9]   上ルーパ機構
	[P10]  LOWER LOOPER DRIVING MECHANISM
	[P10]  下ルーパ機構
	[P11]  FEED DRIVING CONTROL MECHANISM
	[P11]  前送リ調節機構
	[P12]  FEED DRIVING MECHANISM
	[P12]  送リ機構
	[P13]  LUBRICATING MECHANISM
	[P13]  給油機構
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P14]  Z7000SD-8
	[P15]  Z7003SD-8, 7025SD-8
	[P16]  Z7016SD-8
	[P17]  Z7016SD-61
	[P18]  Z7120SD-8, 7125SD-8

	↓DEVICE/装置
	[P19]  K2 DEVICE(1)
	[P20]  K2 DEVICE(2)
	[P21]  B3 DEVICE
	[P22]  MT22 DEVICE(1)
	[P23]  MT22 DEVICE(2)

	[P24]  MICELLANEOUS SUPPORTING BOARD
	[P24]  受ケ板関係
	[P25]  THREAD STAND
	[P25]  糸立台
	[P26]  WARNING LABLE
	[P26]  警告ラベル



